
 

 

18 
 

PARTS DRAWING 
 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

19 
 

PARTS LIST 
Ref# Drawing No. Description Qty 

1 CPR150-00003 Frame 1 

2 CPR150-07000 Outlet Hopper Assembly 1 

3 CPR150-03000 Roller Cover plate Assembly 1 

4 CPR150-08000 Inlet Hopper Assembly 1 

5 CPR150-00008 Mound Layer 1 

6 CPR150-00014 Inlet Hopper Rubber 1 

7 CPR150-00006 Blade 2 

8 CPR150-01000 Roller Assembly 1 

9 CPR150-00007 Spacer 2 

10 CPR150-00016 End Cap 1 

11 CPR150-00005 Striker Plate 1 

12 CPR150-00013 Belt Pulley Shroud 1 

13 SPA1782 Triangle Belt 2 

14 CPR150-06000 Belt Pulley Shroud Assembly  
 

1 

15 CPR150-00010 Large Belt Pulley 1 

16 CPR150-00012 Small Belt Pulley 
 

1 

17 CPR150-10000 Shield Mounting Plate Assembly 1 

18 CPR150-02000 Roller Base Assembly 1 

19 YQ-JD15AE-H 15HP Engine 1 

20 CPR150-05000 Tow Bar 1 

21 CPR150-12000 Hand Grip 
 

1 

22 CPR150-04000 Base 1 

23 CPR150-13000 Battery Box 1 

24 CPR150-00015 Rubber Cushion 1 

25  Battery 12V 18AH 1 

26 T251-60000 Hand Wheel 2 

27 CPR150-15000 Scram 1 

28 CPR150-09000 Hand Grip 1 

29 CPR150-00011 Bearing Block 2 

30 N030-10000 Wheel Assembly 2 

31 9603-6304 Deep Groove Ball Bearing 4 

32 9308-52000 Lock Retainer Ring 2 

33 CPR150-00002 Hitch Pin 1 

34 9208-06000-DX Wing Nut M6 1 

35 9101-06016-DX8.8 Hex Bolt M6x16 14 

36 9301-06000-DX Flat Washer Ø6 18 

37 9206-06000-DX Nylon Lock Bolt M6 7 

38 9302-06000-DX Large Flat Washer Ø6 9 

 



 

 

20 
 

PARTS LIST 
Ref# Drawing No. Description Qty 

39 9101-08016-DX8.8 
 

Hex Bolt M8x16 5 

40 9302-08000-DX Large Flat Washer Ø8 8 

41 9101-10016-DX8.8 Hex Bolt M10x16 5 

42 9306-10000-DX Lock Washer Ø10 33 

43 9101-06025-DX8.8 Hex Bolt M6x25 5 

44 9101-10025-DX8.8 Hex Bolt M10x25 18 

45 GB/T7810-1995 Bearing 2 

46 CPR150-00004 Blade Protector 2 

47 9306-06000-DX Lock Washer Ø6 12 

48 9101-10035-DX8.8 Hex Bolt M10x35 8 

49 9301-10000-DX Flat Washer Ø10 42 

50 9206-10000-DX Nylon Lock Nut M10 14 

51 GB/T1096-2003 Key 1 

52 9301-08000-DX Flat Washer Ø8 2 

53 9101-08025-DX8.8 Hex Bolt m8X25 12 

54 9306-08000-DX Lock Flat Ø8 21 

55 M010-00009-DX Flat Washer 4 

56 GB/T1096-2003 Key 1 

57 9101-08012-DX8.8 Hex Bolt 7 

58 CPR150-00009-DX Engine Spacer 1 

59 9206-08000-DX Nylon Lock Nut m8 9 

60 9101-10070-DX8.8 Hex Bolt M10x70 4 

61 9201-10000-DX Hex Nut M10 4 

62 9114-10045-DX Bolt M10x45 4 

63 CPR150-00001 Hitch Pin 1 

64 N021-00004 R Ring Ø3 2 

65 9105-10020-DX8.8 Inner Hex Screw M10x20 5 

66 CPR150-14000 Engine Protector Assembly 1 

67 9101-10065-DX8.8 Hex Bolt M10x65 2 

68 9107-04016-DX Screw M4X16 2 

69 
70 

9301-04000-DX Flat Washer Ø4 2 

70 9206-04000-DX Nylon Lock Nut M4 2 

71 9101-10020-DX8.8 Hex Bolt M10x20 1 
 
 



Find reservedelsliste/partslist for 
din vare på www.dk-tec.dk, 

under selve maskinen.


